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Report No. : FG483110B

Conducted Spurious Emission

LTE Band 4/ 1.4MHz

@) (Spectrum )
Ref Level 0,00 dém  Offset 13.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40dB . " et | [ . DR P —s
oy - A s -
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 969.21789 MHz -44,25 dBm -31.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 981.33683 MHz -44.09 dém -31.09 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69493 GHz -44,42 dBm -31.42 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.20902 GHz -44.43 dBm -31.43 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.52654 GHz -43,12 dBm -30,12 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,49567 GHz -42,93 dBm -20,93 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97542 GHz -38.55 dBm -25.55 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.46421 GHz -38.43 dBm -25.43 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60855 GHz -38.50 dBm -25.50 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59505 GHz -38.44 dBm -25.44 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52666 GHz -34.17 dBm -21.17 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54625 GHz -33.96 dBm -20.96 dB
- p— -
( i J 1 o L )|\ J v
D: 2 13 3 13:41:16
Spectrum =
Ref Level 0.00 dém  Offset 13.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
N
-40 dBm — ey = -
ot
-50 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -44.14 dBm -31.14 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.61307 GHz -44.53 dBm -31.53 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.98827 GHz -43.03 dém -30.03 d8
3.000 GHz 9.000 GHz 1.000 MHz 3.50771 GHz -38.05 dBm -25.05 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265929 GHz -38.37 deém -25.37 dB
13.000 GHz 18,000 GHz 1.000 MHz 1555125 GHz -34.06 dBm -21.06 d&
i
JL J
13:46:50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 4 / 3MHz

= ||| spe ¥
Ref Level 0,00 dém  Offset 13.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
0 de . " e | [ . ] A Ran
— Smrpogr”
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -44,12 dBm -31.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 908.13843 MHz -44,14 dBm -31,14 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69283 GHz -44.62 dBm -31.62 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61272 GHz -44.75 dBm -31.75 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.51254 GHz -43,12 dBm -30,12 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,47715 GHz -43,07 dBm -30,07 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94492 GHz -38.62 dBm -25.62 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.46271 GHz -38.47 dBm -25.47 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61905 GHz -38.44 dBm -25.44 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61305 GHz -38.54 dBm -25.54 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52083 GHz -33.80 dBm -20.89 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54458 GHz -34.11 dBm -21.11 dB
p— m—
)i [ )i W
L JL ) L JL J
D 2 13:51:2€ 13:52:5
Spectrum [DVD]
Ref Level 0.00 dém  Offset 13.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
A M
-40 dBm - et A, - ai o
st
-50 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 835.42479 MHz -44.17 dBm -31.17 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.60502 GHz -44.20 dBm -31.20 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.51913 GHz -42.97 dem -29.97 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.50471 GHz -38.06 dBm -25.06 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,55806 GHz -38.44 dBm -25.44 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554166 GHz -33.99 dém -20.99 d&
il
JL J
Date: 13:54:15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 4 / 5MHz

= ||| spe ¥
Ref Level 0,00 dém  Offset 13.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 d . AL i e | IR . - AL e
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz -44,26 dBm -31.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 946.43428 MHz -44.22 dBm -31.22 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69388 GHz -44.51 dBm -31.51dB 1.000 GHz 1,700 GHz 1.000 MHz 1.21007 GHz -44.56 dBm -31.56 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98292 GHz -42,89 dBm -29,80 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,50678 GHz -43,10 dBm -30,10 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85842 GHz -38.56 dBm -25.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.46071 GHz -38.58 dBm -25.58 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60655 GHz -38.56 dBm -25.56 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60305 GHz -38.48 dBm -25.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.56124 GHz -33.95 dBm -20.95 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.52750 GHz -33.76 dBm -20.76 dB
p— m——
)i [ )i W
L JL ) L JL J
D: 2! 14:00:2C

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 13.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dBm . e, P ered SN e
W.M
-50 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 975.03498 MHz -44.26 dBm -31.26 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.62671 GHz -44.59 dim -31.59 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.50472 GHz -43,26 dBm -30.26 d8
3.000 GHz 9.000 GHz 1.000 MHz 3.50071 GHz -38.44 dBm -25.44 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.59105 GHz -38,11 dBém -25.11 d8
13.000 GHz 18,000 GHz 1.000 MHz 1555958 GHz -33.92 dBém -20.92 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 4/ 10MHz

= ||| spe ¥
Ref Level 0,00 dém  Offset 13.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
. . —hts . 2 Mttt
o = e -40 dBm o
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 933.83058 MHz -44,22 dBm -31.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -43,94 dBm -30.94 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69633 GHz -44.53 dBm -31.53dB 1.000 GHz 1,700 GHz 1.000 MHz 1.28738 GHz -44.85 dBm -31.85 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,49238 GHz -43,13 dBm -30,13 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07716 GHz -43,16 dBm -30,16 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99592 GHz -38.71 dBm -25.71dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -38.76 dBm -25.76 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61155 GHz -38.59 dBm -25.59 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60055 GHz -38.50 dBm -25.50 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52416 GHz -34.14 dBm -21.14 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55416 GHz -34.11 dBm -21.11 dB
p— m—
)i [ )i W
L JL ) L JL J
D: 2! 14:1 18

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 13.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
Y - R v
-40 dém —- = SRR g o
[
-50 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 901,35182 MHz -44.08 dBm -31.08 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.64840 GHz -44.69 dim -31.69 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.47715 GHz -43,26 dBm -30.26 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -38.55 dBm -25.55 dB
9.000 GHz 13,000 GHz 1.000 MHz 1057405 GHz -38,49 dBém -25.49 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554375 GHz -33.92 dBém -20.92 d&
il
JL J
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LTE Band 4 / 15MHz

= ||| spe ¥
Ref Level 0,00 dém  Offset 13.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
I
H, o n e _40 dBm _ " — A gl
™ SR g
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 987.15392 MHz —44,24 dBm -31.24 dB 30,000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -44 .41 dBm -31.41dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -42.19 dBm -29.19 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.47769 GHz -44.68 dBm -31.68 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.51460 GHz -43,25 dBm -30,25 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07716 GHz -43,34 dBm -30,34 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.84501 GHz -38.74 dBm -25.74 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93792 GHz -38.82 dBm -25.82 db
9.000 GHz 13.000 GHz 1.000 MHz 10.56355 GHz -38.61 dBm -25.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63105 GHz -38.55 dBm -25.55 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52333 GHz -34.13 dBm -21.12 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55458 GHz -34.20 dBm -21.20 di
p— m——
)i [ )i W
L JL ) L JL J
D: 10:02:20 : 10.DEC.2024 10:03:50
Spectrum [DVD]
Ref Level 0.00 dém  Offset 13.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
e
-40 dBm W i o Pz .o
-50 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 92365067 MHz -44.06 dBm -31.06 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67884 GHz -44.684 dBm -31.84 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76726 GHz -42.00 dem -29.00 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.48171 GHz -38.72 dBm -25.72 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.56905 GHz -38,72 dBém -25.72 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.52250 GHz -34.24 dBm -21.24 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 4 / 20MHz

= ||| spe ¥
Ref Level 0,00 dém  Offset 13.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
A A vt 40 dBm Y 2 Pemrtm A
g oo v foetaer
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 939.64768 MHz —44,44 dBm -31.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -44,48 dem -31.48 d
1.000 GHz 1,700 GHz 1.000 MHz 1.69073 GHz -44.58 dBm -31.58 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -43.64 dBm -30.64 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98169 GHz -43,33 dBm -30,33 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,51007 GHz -43,49 dBm -30,49 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93842 GHz -38.87 dBm -25.87 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93292 GHz -38.80 dBm -25.80 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57405 GHz -38.63 dBm -25.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57605 GHz -38.62 dBm -25.62 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.54750 GHz -34.18 dBm -21.18 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.53541 GHz -34.09 dBm -21.09 dB&
p— m——
)i [ )i W
JL ) L JL J
10:06:58 10.DEC.202 10:08:2

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 13.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
-10 &) LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dem — s P o
T ach uiiadll —
-50 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 983,27586 MHz -44.,39 dBm -31.39 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.56234 GHz -44.73 dim -31.73 dB
1.765 GHz 3.000 GHz 1.000 MHz 1,77220 GHz -36.24 dém -23.24 d8
3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -38.51 dBm -25.51 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062105 GHz -38,70 dBm -25.70 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.52833 GHz -33.94 dBm -20.94 d&
il
JL J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG483110B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0047
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0077

PASS
-10 Normal Voltage 0.0012
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0050
20 Maximum Voltage 0.0063
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0014

Note:
1. Normal Voltage = 12 V. ; Minimum Voltage = 10.2 V. ; Maximum Voltage = 13.8 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A3-21 of 21
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LTE Band 5

Peak-to-Average Ratio

Mode

LTE Band 5/ 10MHz
Mod. QPSK

16QAM
RB Size Full RB

Limit: 13dB

Full RB
Middle CH

5.01 5.86

Result

PASS

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum k2 Spectrum 2
Ref Level 30.00 GBm  Offset 12 60 & Ref Level 30.00 GBm  Offset 12 60 &
= att 30de AQT 2ms ® RBW 10 MHz = att 30de AQT 2ms ® RBW 10 MHz
@153 view @153 view
Sy =SS
[ e [
0.0 0.0
3
164 ' 164
A
\
E-04 E-04
T {
1
1E- 1E-
|
|
CF 836.5 MHz ean Pvir + 20.00 dB CF 836.5 MHz Mean Pver + 20,00 dB.
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
mean | 3 | crest | 109 | 190 | 0a% | o0.01% | Mean aak est | 109 | 190 | 0.a% | 0019 |
Trace 1 [ 27,60 dBm 8,28 dém 5.68 d8 2.43 d8 4.23 dB £.01 dB £.42 dB Trace 1 [ 2184 dBm_ 78.61 dBm 5.77 d8 2.93 d8 4.84 dB 5.85 d8 5.41 d8
marker marker
CEERRRE [ BERRERE N
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG483110B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

1.30

1.29

3.04

3.01

4.97

5.08

9.86

9.86

LTE Band 5

Spectrum & 2 Spectrum -
Ref Level 30.00 GBm  Offset 1260 db = RBW 30 kHz RefLevel 20.00 dbm  Offset 12.60 0B w RBW 30 khz
o att 0GB BWT  53.2 us @ VBW 100 kHz  Mode FFT e att A0 SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 7.45 dBm mi1] 5.80 dBm
. [ a N - 836.90840 MHz
2 PP RS YT . =@ . 1. ndB 26.00 dB
10 V- pian By 10 ot ettt Mantassh 1kt 1.295100000 MHZ|
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CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 8369655 MHz 17.45 dbm ndB down 1.3035 WHz M1 1 6365084 MHz 15.80 dem ndB down 12951 WHz
TL 1 935.8566 MHz -8.58 dbm ndg 26.00 dB T1 1 35,8455 MHz -10.24 dBr ndg 26.00 dB
T2 i 837.1601 MHz -8.56 dbm q factor 642.1 T2 i 8371406 MHz -10.26 dém q factor 646.2
L JL J ) we L JL J L]
Spectrum = Spectrum
Ref Level 30.00 GBm  Offset 1260 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.60 0B = RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 ps @ VBW 300 kHz  Mode FFT
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(@ 17K Max [@ 37+ Max
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20 20 -

B AN . 6.00 dB) P YA N E— e . ve.00ds
wd £ By \ 2.045000000 MHZ] 10 / By 2.015000000 MHz
b { Q factor \ 275.1) : 7 Q factor 277.9)
0 de; Vi 5 0 de - =

¥ Y 2
10 dam - 10 dam =
N P e e e e P
~zlidam™ ] =20 dim 7
-3 dBm -30 dem
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 37.5845 MHz 19.47 dém ndp down 3,045 MHz M1 i 637.0574 MHz 18.60 dém ndp down 3,015 MHz
TL 1 834,9655 MHz -6.21 dém nds 26,00 d8 T 1 £34,9895 MHz -7.27 dem nds 26.00 d&
T2 i 838.0105 MHz -6.52 dbm q factor 275.1 T2 i 838.0045 MHz -7.63 dém q factor 277.6
L JL J ) we L JL J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 5

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m - im -
Ref Level 30.00 GBm  Offset 1260 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.60 0B = RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.43 dBm Mi[1] 15.41 dBm
2 837.85900 MHz - 836.98000 MHz
[ P B X ) 26.00 dB N ndB 26.00 dB
10 N T caieind a0 ‘V\""“-I 4.975000000 MHz 10 A VB 5.085000000 MHz
] Q factor \ 168.4 ] Q factor 164.6)
o :ﬂ 0 de:
10 d - 10 d r
/ , /
-20.d5f = SAVANCS . ;
v .
a0 d
-4 dBm -40 dBm
50 -50
-60 df -60 d
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 837.855 MHz 16.43 dbm ndB down 3.575 MHz ML 1 536,56 MHz 15.41 dem ndB down 5085 MHz
TL 1 834.002 MHz -9.67 dém ndg 26,00 dB T 1 34,002 MHz -10,76 dBm ndg 26.00 dB
T2 i 838.978 MHz -0.78 dém q factor 168.4 T2 i 638,087 MHz -10.68 dém q factor 164.6
L JU ] L JU -

Middle

Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m i i
Ref Level 30.00 GBm  Offset 1260 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.60 OB w RBW 300 kHz
o att 0GR BWT  12.6 s @ VBW  1MHz  Mode FFT e att 0B SWT 126 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 10.12 dBm Mi[1] 17.95 dBm
" 833.0430 MHz 84D 4560 MHz
2 2
= Py 26.00 dB =@ N __ndn 26.00 dB
_ 9.870000000 MH| 0 T T 9.870000000 MH|
Q factor 84.4] Q factor 85.2
o 0 de:
v
10 10 df L -
A \
2 e Y -
e e P I
e v
-a0d -30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 833.043 MHz 19.12 dém ndp down 9,67 MHz Ml i 640,456 MHz 17.95 dém ndp down 9,67 MHz
T1 1 831.505 MHz -6.59 dBm ndB 26.00 d& T1 1 B31.445 MHzZ -7.81 dam ndB 26.00 d&
T2 1 841.375 MHz -7.32 dBm q factor 84.4 T2 1 B41.315 MHz -8.07 dém q factor 85.2
L JU ] - L J -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG483110B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM = QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.08 2.71 2.72 4.49 4.50 9.10 9.00

LTE Band 5
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum 53 Spectrum : 2
Ref Level 30.00 GBm  Offsel 12 60 oB & RBW 30 kHz Ref Level 30,00 bm  Offset 12.60 OB & RBW 30 kHz
o art 30de SWT  63.2us @ VBW 100kHz Mode FFT o Att 30dB SWT  63.2 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] } Mi[1] 16.57 dBm)
a0 y, 5 10971 70709 i o i Oce f 1086011115 w1y
LAt Ao PR A 72170709 Mz AR e R 009 g
10 df 10 d
7
0ds - 0 das s
/ \ / \
10 dgm - 10 dBm
o d A
. . VA, O BN N
FAdem Lo Y,
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 836.5 MHz 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 835.02508 MHz 17.95 dbm M1 1 83686328 MHz 16.57 dem
TL 1 935950975 MHz 10.50 dBm Occ Bw 1.092170783 MHz T1 1 835.959094 MHz 10.38 dbm Occ Bw 1.088B11119 MHz
T2 1 837.043146 MHz 10.71 dBm T2 1 837.047805 MHz 8.80 dém
L JL J i we

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 1260 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.60 OB & RBW 100 kHz
o art 30de  SWT  16.5us @ VBW 300kHz  Mode FFT o Att 30de SWT  18.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.01 dem) CEEY 32
M1 095.784870 MHz 11 95.225130 MHz
20 - 20207 M 20 = P ™
T s 2.717120207 MH2 0 S S T oY 2 V7 Mz
10 df 0d
i \ { 5
/ \
0 dB 0 dés
i/ 3 /
i}
10 dgm © 10 dBm
—~ / N — .
: s A ni o M ~N AN
| iret ~] S 0heter o
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 836.5 MHz 10001 pts Span 6.0 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 835.78487 MHz 18.01 dbm M1 1 835.22513 MHz 18.32 dem
TL 1 835.135736 MHz 12.12 dBm Occ Bw 2.717126267 MHz Tl 1 835.134537 MHz 11.98 dbm Occ Bw 2.728527147 MHz
T2 i 837.852865 MHz 12.11 dém T2 i 837.863064 MHz 9,91 dém
L JL J (LI ] L JL J I ve
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 5

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

i i
00 GBm  Offset 12,60 0B & RBW 100 khz Ref Level 30,00 bm  Offset 12.60 OB & RBW 100 kHz
0de  SWT 18 45 @ YBW 300 kHz  Mode FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 17.03 dBm M1[1] 15.61 dBm
o " 097.442900 MHz - 096.173000 MHz
1 4.498550145 MHz - Oce By 1.504549545 MHz
- Iz
4 04 S Vi \
o 0 dés
N
-1od -10di
/
@ g -
FR0-elEf I J""ﬂ' A vaeyg AT (R
a0 d -30 di
-40 dBm -40 dem
50 -50
60 d -60 d
CF 836.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 837.4425 MHz 17.03 dbm ML 1 B36.173 MHz 15.61 dem
TL 1 834.254225 MHz 12.33 dBm Occ Bw 4.49B550145 MHz TL 1 834.241226 MHz 11.22 dbm Occ Bw 4.504549545 MHz
T2 i 838.752775 MHz 10.34 dém T2 i 838.745775 MHz .95 dém
L JU J L L J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

il i il
Ref Level 00 dBm  Offset 12.60 dB RBW 300 kHz Ref Level 30.00 dBm Offset 12.60 dB & RBW 300 kHz
o At 30de SWT 127 us @ VBW  1MHz  Mode FFT o Att 30dB SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100,100 SGL Count 1007100
[@ 1Pk M |
Mi[1] 18.47 dBém Mi[1] 17.75 dém
= : > 101369691 M1 20 ocpam. A > 009009090 i1
- P 9091 MHzZ < S By . 9.009099090 MHZ]
T'(\ e L P F N e v-"‘“kiﬁ\:"‘\f"—-/"\/‘
10 df f 10 df +
| {
o ' 0 da 1
|
10 d ‘// -10d
] N ol \
Lo i Iy s S
) P
-0 df -30 di
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 10001 pts Span 20.0 MHz CF 836.5 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 832.5884 MHz 18.47 dom [ 1 640.2656 MHz 17.75 dem
T 1 831.94545 MHz 12.65 dam oce Bw 9101089891 MHz T 1 831.98845 MHZ 11,93 dam oce Bw 9.00909909 MHZ
T2 1 841.04755 MHz 12.01 dBém T2 1 B40.99755 MHz 10.73 dBm
L JL ] L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum L

Ref Level 30.00 dBm  Offset 12.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.60 dB Mode Auto Sweep

10:10:44

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKABS PAES

s 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 gine —PPURIOUS | INE_ABS P /ﬁ‘ 20 dbime {H\ 5
10 dem { \\ 10 dBm: / T
ode H 0 dBm ! !
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS lq J
-20 dem ‘v"’ -20 dBm /,, \
-30 dBm \ f'l‘\ -30 def
[ I
-40 dBm -40 dipm
. aul \w\ M
-50 dBm = = - 1 —
g —— o S0 dem o

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822 52448 MHz -47.03 dém -34.03 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,78322 MHz 22.49 dBm -7.51 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -19.95 dBm -6.95 dB 949,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -16.56 dBm -3.56 dB

824.000 MHz 526,000 MHz 100,000 kHz 824,24875 MHz 22.76 dBm -7.24 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.57443 MHz -44.59 dbm -31.59 dB

S
i J ) e i (] >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm ‘“‘\ 10 dBih y
N R
o 1 od T
|
-10 dem f T -10 dbm
SPURIOUS_LINE_ABS |
o 4 =
20 dem ] ol 0 dbm -\"W‘u.\
-30 dBm jww -30 dBm \
-40 dBm JJ/T. 40 dBm 'J.l‘"
50 dem - - 50 dém
e - —
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -33.96 dém -20.96 d& 547.000 MHz 849.000 MAz 100.000 kHz 548.20070 MHz 14.68 dBm -15.12 dB
823.000 MHz 824,000 MHz 20000 kHz 823,99950 MHz -25.15 dBm -12.15 dB 840,000 MHz 850,000 MHz 20.000 kHz 243 00050 MHe 2073 dom =73 d8
£24.000 MHz 526000 MHz 100.000 kHz 824.39061 MHz 14.74 dBm -15.26 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -35.53 dBm -22.59 dB
Y
i 1 r3
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FAX . 886-3-328-4978

Page Number 1 A4-6 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P /i" 20 dbime /'E\ 5
10 dem T \ 10 dBm: [ ‘|
ode { L 0 dem J 1
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \t J
-20 dém ,l," -20 dBm fr
-30 dBm \ fﬂh\ 20 deffi— \'
IRY
40 dom w 40 b \
50 dem e 50 dem o™ —
IR S— g A ]
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,50849 MHz -46.78 dBm -33.78 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.73327 MHz 21.51 dém -8.49 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -20.97 dBm -7.57 dB 949,000 MHz 850.000 MHz 20,000 kHz 240,00050 MHz -20.23 dbm -7.23dB
824.000 MHz 826.000 MHz 100.000 kHz 824.24875 MHz 22.20 dBm -7.90 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.56444 MHz -45.51 dbm -32.51 dB
S
T
i (] i (| W
150 Date: 8 3141

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm / M‘\ 10 dj‘. Y
|
0 ds ] \ 0@ ‘I
-10 dBm - -10 dpm.
SPURIOUS_LINE_ABS L
-20 dém \““‘“'». dBm
-30 dBm: /r"‘"“; -30 dém l‘h"‘ o
)
-40 dem /T, 40 dBm .“T“\
i
50 dom S 50 dBm
e e
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | __Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -34.97 dém -21.87 d 547.000 MHz 849.000 MAz 100.000 kHz 847.87612 MHz 12.90 dBm -16.10 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -26.18 dém -13.18.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -23.32 dBm -10.32 dB
£24.000 MHz 526000 MHz 100.000 kHz 825.07992 MHz 14.24 dBm -15.76 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.54 dBm -22.54 db
Y
)i i )
Date Date: 8 134
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm ey 2 L sy
/‘ | |
0 B - (][ sem -
[
-10 dBm } -10 dBm :
SPURIOUS_LINE_ABS If
20 dem 20 dim
; S
-30 dBm: ""_IMM’J -30 dém .
40 dBm T 40 dBm — —
-50 dam ST 50 dem = -
I R | o
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,98801 MHz -31.69 dém -18.69 d& 846.000 MHz §49.000 MHz 100.000 kHz 847.07053 MHz 11.09 dBm -1aml
£23.000 MHz 824,000 MHz 30.000 kHz 823,99550 MHz -25.50 dém -12.50 dB 340,000 MH= 850,000 MH2 30,000 kHz 24000050 MHz 22.32 4B 932 dB
£824.000 MHz 827,000 MHz 100,000 kHz 826,05145 MHz 11.44 dBm -18.56 dB 850,000 MHz 850.000 MH2 166 D00 kHz A50.0DE00 MHz 23.95 dBm Si0.99 B
S
T
I L i 1 B2
10:26:14

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.60 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

offset 12.60 dB Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGUECHNEKARS PAES

¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dém {, . -.\ Ly =
o dd } f:uam !
10 dBm 10 dBm. I‘
SPURIOUS_LINE_ABS J 1
20 dam } -20 dBm J\‘
-30 dBm g { 30 dem ]
-40 dBm o -40 dBm =
-50 dam —F -50 dem
I e [ R NS

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -31.29 dém -12.29 de 846.000 MHz 849.000 MHz 100.000 kHz 846,70579 MHz 9.97 dBm -20.03 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -25.49 dBm -12.49 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -23.39 dBm -10.39 dB

824.000 MHz 527,000 MHz 100,000 kHz 826.26723 MHz 10.79 dBm -19.21 dB 550.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -25.40 dbm ~12.40 db

Y
)i i )
: 8. 10:31:47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 5/5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem Ip—— w;—«_}ww\ 1W‘W4.whmw ——
0de | 1 g dem
10 dem | 0 cem
SPURIOUS_LINE_ABS ( L \
-20 dem 4 [|F-20 dem
‘J‘( ‘L‘QM.J""
-30 dBm 7 -30 dem
MMW
40 dBm — 40 dBm o=
L- .‘—“\—‘"‘_
M"M T

-50 dem, 50 dem ——
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -33.63 dBm -20.63 05 544,000 Mz | 849,000 Mz 100,000 kiz 346 43506 Mz 577 cbm -mﬁl

823.000 Mrz | 82+4.000 Mz £0.000 kHz 523,87353 Wiz -26.22 dém -l3.22.d8 849,000 MHz 850,000 MHz 50.000 kHz £49,00050 MHz -24.76 dBm -11.76 dB

824.000 MHz £29.000 MHz 100.000 kHz 827.10440 MHz 9.11 dBm -20.89 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -26.56 dbm -13.56 dB

S
T
Il - I 1 P2

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
Ww,_qu‘,w'\wmw\ r»-unh,w’t‘ g vt g et g,
0 B { 1 dem
-10 dBm , ! 10 dBm
SPURIOUS_LINE_ABS f \
“20 dem jl 20 dBm \k
-30 dém -30 dém g~
v—'—’*br-'“"""‘ “_“““"\.,_
-40 dBm -40 dBm
| ] ‘—""‘-—*--.-«\_,_,
-50 dBm -50 dBm |
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz ~34.17 dBm -21.17 08 844.000 MAZ | 849.000 MHZ 100,000 kiz 845 62567 MRz 531 cBm -mﬁl
523,000 MHz £824.000 MHz 50.000 kiz 823.98751 MHz -28.30 dBm -15.30 8 849,000 MHz 850.000 MHz 50,000 kHz 849,03247 MHz -26.11 dBm -13.11 dB
£24.000 MHz 529.000 MHz 100.000 kHz 527.48901 MHz £.51 dém -21.45 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -23.08 dBm -16.08 dB
T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-9 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
Pt e L sl M K e T, e e e Rt e
0de (o fem
| l
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS \
20 dem ||f o cem
r er l\
-30 dBm £ ~30 dBm .',“
- w M*_M
-40 dBm -40 dBm i
e
dem -50 dem
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,94006 Mnz ~36.55 dém -23.56 dB §39.000 MHz | 849,000 MMz 100,000 Kiz E F R EEE G -24W|
523.000 MHz | B94.000 MHz 160.000 khz 823,57153 MHz ~30.78 dém -17.78 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,01249 MHz -28.64 dBm -15.64 dB
£24.000 MHz 534.000 MHz 100.000 kHz 62987912 MHz 5.83 dBm -24.17 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,13487 MHz -33.63 dBm -20.63 dB
.
I - I 1 B2

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.60 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
e N A P e A Pl o i, e g L P vawr\,-,‘/-,,.,,_\
0da - 0 fem \
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS \ ]
20 dem -%n dBm :
[ , 1
-30 dém ‘J Y30 dem m‘u
40 dBm 40 dBm
| e —— \“—-.._____\‘
s 50 dem
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -37.75 dem -24.75 dB 539,000 MHz 849,000 MHZ 100 000 kHz T 450 obm _25m|
523.000 MHz | B94.000 MHz 160.000 khz 823,58451 MHz -31.10 dBm -18.10 d& 849,000 MHz | 850000 MHz 100,000 kHz 849,00649 MHz -27.09 dBm -14.99 dB
£24.000 MHz 534.000 MHz 100.000 kHz 620,55045 MHz 4.82 dBm -25.18 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,08492 MHz -34.35 dBm -21.35 dB
.
I J1 r3

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG483110B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 12.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-y 40 dBm — A I —
. IR z o’
[ [
-50 dBm
ot o
Bm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 809.13703 MHz -54.59 dBm -41.59 dB 30.000 MHz 815.000 MHz 100.000 kHz 787.00984 MHz -54.47 dBm -41.47 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.22333 MHz -54,13 dBm -41,13 dB 860,000 MHz 1,000 GHz 100.000 kHz 952.84333 MHz -54,02 dBm -41,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -43.18 dBm -30.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -43.44 dBm -30.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96525 GHz -38.99 dBm -25.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.84689 GHz -39.01 dBm -26.01 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37016 GHz -40.17 dBm -27.17 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69658 GHz -40.24 dBém -27.24 d&
_— —_—
)i o )i o
L JL ) L L J
OCT.2024  10:13:15 10:16:56
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm ‘qu
[ B
50 dem—{
‘!8'3""}
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 813.35641 MHz -54.54 dBm -41.54 d8
860,000 MHz 1.000 GHz 100.000 kHz 998.01667 MHz -54.14 dem -41.14 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -43.71 dém -30.71 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.95726 GHz -38.85 dBém -25.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36966 GHz -40.22 dBm -27.22 d&
i
I J v
Date: B.0CT.2024 10::Z
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 5/ 3MHz

FAX . 886-3-328-4978

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 12.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
e, -40 dBm wt,
. R P
J 50 dbm J
L M‘
Bm
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 637.90891 MHz -54.67 dBm -41.67 dB 30.000 MHz 815.000 MHz 100.000 kHz 801.18891 MHz -54.65 dBm -41.65 dB
860,000 MHz 1.000 GHz 100.000 kHz B875.93667 MHz -53.90 dBm -40,90 dB 860,000 MHz 1,000 GHz 100.000 kHz 960.40333 MHz -54,34 dBm -41,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88075 GHz -43.70 dBm -30.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -43.33 dBm -30.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -38.96 dBm -25.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96725 GHz -38.92 dBm -25.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71257 GHz -40.31 dBm -27.31 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90627 GHz -40.24 dBém -27.24 d&
_— —_—
\ )i ] o ] o
OCT.2024  10:4B:02 10:49:29
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dem _ .
] s
50 dém J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 214.33766 MHz -54.42 dBm -41.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.16333 MHz -54.16 dem -41.16 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -43.72 dbm -30.72 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -38.76 dBm -25.76 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.68908 GHz -40.25 dBm -27.25 d&
¥
I J v
Date: 8.0CT.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 5/5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.60 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm

Offset 12.60 dB

Mode Auto Sweep

Date: 8.0CT.2024

SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dpe INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
T —t -= -40 dBm i, ==
. e aattl MM;—F"
. 50 dBm
li il]
Bm
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup RBW | | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.33766 MHz -54.63 dBm -41.63 dB 30.000 MHz 815.000 MHz 100.000 kHz 799.71703 MHz -54,37 dBém -41,37 dB
860,000 MHz 1.000 GHz 100.000 kHz 969.03667 MHz =-53,72 dBm -40,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 936.97667 MHz -54,07 dBm -41,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50287 GHz -43.59 dBm -30.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48288 GHz -43.63 dBm -30.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -38.80 dBm -25.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -38.86 dBm -25.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.68358 GHz -40.22 dBm -27.22 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69658 GHz -40,25 dBm -27.25 d&
—_— —
\ )i ] o o
©oCT.2024 10:52:23 10:53:48
Spec 1 n‘?
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm ik,
T - R e e
50 dém JI
-6l
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 778.66922 MHz -54.42 dBm -41.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 957.09000 MHz -54.23 dem -41.23 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -41.73 dbm -28.73 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -38,82 dBém -25.82 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70207 GHz -40.20 dBm -27.20 d&
¥
I J v

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 12.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm L
. Lt - | — — ——
[ |
-50 dBm
o i
0 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B805.70266 MHz -54,33 dBm -41.33 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.58297 MHz -54,17 dBm -41,17 dB
860,000 MHz 1.000 GHz 100.000 kHz 979.91000 MHz -54,15 dBm -41,15 dB 860,000 MHz 1,000 GHz 100.000 kHz 958.72333 MHz -53.96 dBm -40,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51687 GHz -43.61 dBm -30.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50087 GHz -43.58 dBm -30.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -38.80 dBm -25.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94676 GHz -38,97 dBém -25.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37616 GHz -40.27 dBm -27.27 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89478 GHz -40.04 dBm -27.04 d&
_— —_—
L ] ] L ) (]
D 10:58:11
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm ey b, r 3
L ity a e
50 dém J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 638.54672 MHz -54.36 dBm -41.36 dB
860,000 MHz 1.000 GHz 100.000 kHz 929,18333 MHz -54.21 dem -41.21 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -42.90 dBm -29.90 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.89576 GHz -38.97 dBém -25.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.68558 GHz -40.28 dBm -27.28 d&
¥
JL J
Date: 8.0CT.2024
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz 2.5ppm

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0097
40 Normal Voltage 0.0043
30 Normal Voltage 0.0149
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0097
0 Normal Voltage 0.0079

PASS
-10 Normal Voltage 0.0029
-20 Normal Voltage 0.0071
-30 Normal Voltage 0.0057
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0122

Note: Normal Voltage = 12 V. ; Minimum Voltage = 10.2 V. ; Maximum Voltage = 13.8 V.

TEL : 886-3-327-3456 Page Number 1 A4-15 of 15
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG483110B

LTE Band 17

Peak-to-Average Ratio

Mode

Mod.

LTE Band 17 / 10MHz

QPSK

RB Size Full RB

16QAM Limit: 13dB

Middle CH 5.28

Full RB Result

6.20

PASS

LTE Band 17 / 10MHz / QPSK

LTE Band 17 / 10MHz / 16QAM

Middle Channel / Full RB

Spectrum k2 Spectrum 2
Ref Level 30.00 GBm  Offset 12,20 & Ref Level 30.00 GBm  Offset 12,20 &
= att 30de AQT 2ms ® RBW 10 MHz = att 30de AQT 2ms ® RBW 10 MHz
@153 view @153 view
0.1 0.1 Sl
NG
001 001
1E- 1E-
iy
E-04 - E-04
}
160 160 !
GF 710.0 MHz Aean Pwr + 20.00 dB GF 710.0 MHz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 21.20 dBm 27,74 dbm 6.54 a8 .93 dB 4.23 dB .28 dB .04 db Trace 1 [ 20.25 dBm 27 62 dbm 7.37 a8 3.07d8 501d8 6.20 a8 7.04 a8
| EERREEE N [ | EEREREEN

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG483110B

26dB Bandwidth

Mode

LTE Band 17 : 26dB BW(MHz)

BW

5MHz

10MHz

Mod.

QPSK

16QAM

QPSK

16QAM

Middle CH

5.01

5.01

9.73

9.65

LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum -
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.81 dBm) mi1] 14.22 dBm)
710.79900 MHz 710.74900 MHz
2 2
2 26.00 dp| =@ Thds 26.00 dp|
o P 5.015000000 MHz o T B Ve T WU 5.015000000 MHz
w0 10 : Lot}
T Q factor 1 T Q factor \
0d 4 0da i T
ryf " / \
10 dBm . - 10 dBm 4 5
/ /
-20 dBm - -20 dBm - <
ol A~ ALy / N,
30 B — -30 dBm——— — -
SBORRTT ‘,-:--}rv
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 710.755 MHz 14.81 dbm ndB down T.015 MHz M1 1 710,745 WAz 14.22 dem ndB down T.015 MHz
TL 1 707.522 MHz -11.23 dem ndg 26.00 B Tl 1 707.542 MHz 11,54 dBr ndg 26.00 B
T2 i 712.537 MHz -11.29 dém q factor 141.7 T2 i 712,557 MHz -1161 dém q factor 141.7

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum - -
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
o att 0GR BWT  12.6 s @ VBW  1MHz  Mode FFT e att 0B SWT 126 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.47 dBm) mi1] 16.31 dBm)
M1 709.4410 MHz
2 2
20 . . T 2 26.00 dB
. T By ~ o Mo o~ 9.650000000 MHz
: { Q factar N B / Q factar \ 73.5
|
0 dB f ; 0 dés +
: , y \
10 dBm !‘ 10 dBm ¥
/ \ / I\
-20 dBm / o =~ -0 dém: r | = ~
PPN SEPEE Fa¥) iinte RAMA AN n VRN A e A e
2t dem R -
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 711.616 MHz 17.47 dbm ndB down 9,73 WHz M1 1 708,441 MRz 16.31 dBm ndB down 565 MHz
TL 1 705.065 MHz -8.32 dbm ndg 26,00 dB Tl 1 705.145 MHz -9.94 dbrm ndg 26,00 dB
T2 i 714.785 MHz -8.27 dém q factor 73.1 T2 i 714.785 MHz -9.98 dém q factor 73.5

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)

BW 5MHz 10MHz

Mod. QPSK 16QAM QPSK 16QAM

Middle CH 4.48 4.46 9.07 8.89

LTE Band 17

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.10 dBm) mi1] 14.00 dBm)
711.248900 MHZ 710.157000 MHZ,
2 " 2
& - oclv 181551045 Mz 0 T occ B 416955015 Mz
o B LY Y taits AL AVA AT AT o L v
/ \ 7 T
/ \
0 dB ] ¥ 0 dés / Y
\ \
10 dam £ 10 dem \
/ / N
-20 dBm C -20 dBm +
/ \ e
30 di ™M) .30.dBm ‘ / i R ~
AR A Y
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 710.0 MHz 10001 pts Span 10.0 MHz CF 710.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 711.2483 MHz 15.13 dbm M1 1 710.157 WAz 14.03 dem
TL 1 707.772223 MHz 9.94 dbr Occ Bw 4.481551645 MHz T 1 707.776222 MHz 7.8 dBm Occ Bw 4.469553045 MHz
T2 i 712.253775 MHz .33 dem T2 i 712.245775 Mz 9.54 dém
L JL J ) we L JL J L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum = Spectrum
Ref Level 30.00 GBm  Offset 1220 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 kHz
o att 0GR BWT  12.7 us @ VBW  1MHz  Mode FFT e att A0 SWT 127 ps @ VBW 1 MHz  Mode FFT
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 710.6518 MRz 16.71 dbm M1 1 711.8738 MHz 15.71 dem
TL 1 705.48245 MHz .85 dem Occ Bw 9.073092681 MHz Tl 1 705.56044 MHz 9,31 dBm Occ Bw £.895110459 MHz
T2 i 714.55554 MHz 8.64 dem T2 i 714.45555 MHz .64 dom
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